



KC INDIA TEST LABORATORIES LLP

- ISO 9001:2015
- ISO 14001:2015
- OHSAS 18001:2017 & Govt. Approved Lab

12/54, Site IV, Sahibabad Industrial Area, Ghaziabad (U.P.) 201010

kclabindia@gmail.com, kcitestlab@gmail.com

0120-2772011 +91-9599 880 265 - 267

www.kcindiatestlaboratories.com

Accredited By National Accreditation Board For Testing & Calibration Laboratories



Test Report

Issued To

**BLUECHIP LEGAL SOLUTIONS OPC PVT. LTD.
KALKAJI, NEW DELHI-110019**

ULR : TC584422100000053F
Discipline : Chemical
Group : Metals & Alloys
Report No. : KCL/10-220112-07
Report Date : 31-01-2022
Sample Received On : 12-01-2022
Analysis Start Date : 12-01-2022
Analysis Completion Date : 31-01-2022
Sampled By : Customer
Quantity of Sample : 50 g
Location : Permanent Location

Sample Description : Copper

S.No.	Test Parameters	Method	Unit	Results
1.	Copper Purity test (Cl.7.1& Table-4)	IS 440 : 1964		-
a)	Copper	IS 440 : 1964	% by Mass	89.5

Remark: Nil.



Neeraj Yadav
Tested By / Authorized Signatory:
[Neeraj Yadav]
Technical Manager (Chemical)

V.P. Goswami
Issued By:
[V.P. Goswami]
General Manager

*** END OF REPORT***

NOTE :

- This test report refers only to the particular sample submitted for testing.
- This test report is not to be published / reproduced in part or wholly, not be used in any advertising media and shall not be used as evidence in the part of law without permission from the KC India test laboratories.
- Any discrepancy observed in the test report shall be brought in to the notice of the laboratories within week.



KC INDIA TEST LABORATORIES LLP

- ISO 9001:2015
- ISO 14001:2015
- OHSAS 18001:2017 & Govt. Approved Lab

12/54, Site IV, Sahibabad Industrial Area, Ghaziabad (U.P.) 201010

kclabindia@gmail.com, kcitestlab@gmail.com

0120-2772011 +91-9599 880 265 - 267

www.kcindiatestlaboratories.com

Accredited By National Accreditation Board For Testing & Calibration Laboratories



TC-5844

Test Report

Issued To

**BLUECHIP LEGAL SOLUTIONS OPC PVT. LTD.
KALKAJI, NEW DELHI-110019**

ULR : TC584422100000052F
Discipline : Chemical
Group : Metals & Alloys
Report No. : KCL/10-220112-06
Report Date : 31-01-2022
Sample Received On : 12-01-2022
Analysis Start Date : 12-01-2022
Analysis Completion Date : 31-01-2022
Sampled By : Customer
Quantity of Sample : 50 g
Location : Permanent Location

Sample Description : Copper

S.No.	Test Parameters	Method	Unit	Results
1.	Copper Purity test (Cl.7.1& Table-4)	IS 440 : 1964		-
a)	Copper	IS 440 : 1964	% by Mass	90.3

Remark: Nil.

Neeraj Yadav
Tested By /Authorized Signatory:
[Neeraj Yadav]
Technical Manager (Chemical)



*** END OF REPORT***

V.P. Goswami
Issued By:
[V.P Goswami]
General Manager

NOTE :

- This test report refers only to the particular sample submitted for testing.
- This test report is not to be published / reproduced in part of wholly, not be used in any advertising media and shall not be used as evidence in the part of law without permission from the KC India test laboratories.
- Any discrepancy observed in the test report shall be brought in to the notice of the laboratories within week.

**KC INDIA TEST LABORATORIES LLP**

- ISO 9001:2015
- ISO 14001:2015
- OHSAS 18001:2017 & Govt. Approved Lab

12/54, Site IV, Sahibabad Industrial Area, Ghaziabad (U.P.) 201010

kclabindia@gmail.com, kcitestlab@gmail.com

0120-2772011 ☎ +91-9599 880 265 - 267

www.kcindiatestlaboratories.com

Accredited By National Accreditation Board For Testing & Calibration Laboratories



TC-5844

Test Report

Issued To

**BLUECHIP LEGAL SOLUTIONS OPC PVT. LTD.
KALKAJI, NEW DELHI-110019**

ULR : TC584422100000051F
Discipline : Chemical
Group : Metals & Alloys
Report No. : KCL/10-220112-05
Report Date : 31-01-2022
Sample Received On : 12-01-2022
Analysis Start Date : 12-01-2022
Analysis Completion Date : 31-01-2022
Sampled By : Customer
Quantity of Sample : 50 g
Location : Permanent Location

Sample Description : Copper

S.No.	Test Parameters	Method	Unit	Results
1.	Copper Purity test (Cl.7.1& Table-4)	IS 440 : 1964		-
a)	Copper	IS 440 : 1964	% by Mass	94.6

Remark: Nil.

Neeraj Yadav
Tested By /Authorized Signatory:
[Neeraj Yadav]
Technical Manager (Chemical)



*** END OF REPORT***

Issued By:
[V.P Goswami]
General Manager

NOTE :

- This test report refers only to the particular sample submitted for testing.
- This test report is not to be published / reproduced in part of wholly, not be used in any advertising media and shall not be used as evidence in the part of law without permission from the KC India test laboratories.
- Any discrepancy observed in the test report shall be brought in to the notice of the laboratories within week.



KC INDIA TEST LABORATORIES LLP

- ISO 9001:2015
- ISO 14001:2015
- OHSAS 18001:2017 & Govt. Approved Lab

12/54, Site IV, Sahibabad Industrial Area, Ghaziabad (U.P.) 201010

kclabindia@gmail.com, kcitestlab@gmail.com

0120-2772011 +91-9599 880 265 - 267

www.kcindiatestlaboratories.com

Accredited By National Accreditation Board For Testing & Calibration Laboratories



TC-5844

Test Report

Issued To

**BLUECHIP LEGAL SOLUTIONS OPC PVT. LTD.
KALKAJI, NEW DELHI-110019**

ULR

: TC584422100000050F

Discipline

: Chemical

Group

: Metals & Alloys

Report No.

: KCL/10-220112-04

Report Date

: 31-01-2022

Sample Received On

: 12-01-2022

Analysis Start Date

: 12-01-2022

Analysis Completion Date

: 31-01-2022

Sampled By

: Customer

Quantity of Sample

: 50 g

Location

: Permanent Location

Sample Description

: Copper

S.No.	Test Parameters	Method	Unit	Results
1.	Copper Purity test (Cl.7.1& Table-4)	IS 440 : 1964		-
a)	Copper	IS 440 : 1964	% by Mass	95.2

Remark: Nil.



Neeraj Yadav
Tested By / Authorized Signatory:
[Neeraj Yadav]
Technical Manager (Chemical)

V.P. Goswami
Issued By:
[V.P. Goswami]
General Manager

*** END OF REPORT***

NOTE :

- This test report refers only to the particular sample submitted for testing.
- This test report is not to be published / reproduced in part of wholly, not be used in any advertising media and shall not be used as evidence in the part of law without permission from the KC India test laboratories.
- Any discrepancy observed in the test report shall be brought in to the notice of the laboratories within week.